3
4
6
8
9
12
1
Part reference: 102118

Spark Plug RC7PYCB

2
Part reference: 101884

Ignition Coil

3
Part reference: 100448

Washer

4
Part reference: 100447

Bolt M6x20

5
Part reference: 100031

Sensor Camshaft

6
Part reference: 102021

Bolt 6×18

7
Part reference: 102383

Ventil

8
Part reference: 100541

Bolt M6x10 8.8

9
Part reference: 103826

Bracket

10
Part reference: 103127

Idle Control Valve

11
Part reference: 100029

100029 Pressure Sensor

12
Part reference: 403390

Bolt M6x12

Engine Management System

PositionPart referenceDescriptionBuy
1102118Spark Plug RC7PYCB
2101884Ignition Coil
3100448Washer
4100447Bolt M6x20
5100031Sensor Camshaft
6102021Bolt 6×18
7102383Valve
8100541Bolt M6x10 8.8
9103826Bracket
10103127Idle Control Valve
11100029Pressure Sensor
12403390Bolt M6x12